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call Hampton Bay Customer Service
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1-855-HD-HAMPTON
Retain this manual for future use. HAMPTONBAY.COM
For certification use only
THANK YOU
Factory chair 1D #
Factory loveseat _amwzm.mh.ww%w.mn.r We appreciate the trust and confidence you have placed In Hampton Bay through the purchase of this chalr set. We strive to
Factory coffes tabie ID # FAN-313982-T continually create quality products designed to enhance your home. Visit us online to see our full ling of products available for your home
improvement needs. Thank you for choosing Hampton Bay!
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READ ALL INSTRUCTIONS BEFORE USE

To reduce the risk of injury to persons:

1. Close supervision Is necessary when this furnishing is used by or
near children, or disabled persons, if applicable.

2. Use this furnishing only for its intended use as described in
these instructions. Do not use attachments not recommended by
the manufacturer,

SAVE THESE INSTRUCTIONS.
We recommend re-tightening all of the hardware two weeks after

assembly. Periodic checking of all connections and
hardware is also advised.

Warranty

DANGER: Keep children out of the assembly area during
assembly.

WARNING: DO NOT use sharp equipment such as a knife
and scissors when removing the protective material, as
it may damage the product.

WARNING: DO NOT sit or stand on the table.

WARNING: DO NOT stand an the chair.

> B B>| B>

TWO YEAR LIMITED WARRANTY
WHAT IS COVERED

The frame is warranted to be free of manufacturing defects for two years from the purchase date. If the frame of your furniture fails (ie.
broken frame or weld) within two years of ownership, Hampton Bay will repair, provide replacement parts, or replace the product at

our option. Frame finishes are warranted against blistering, cracking, or peeling for two years from purchase date. Fabric is warranted to be
free of manufacturing defects for two years. This is a residential use warranty only. Warranty is void when product is used for commercial
settings. This warranty is a limited warranty and applies to the original purchase only. Proof of purchase is required.

Contact the Customer Service Team at 1-855-HD-HAMPTON or visit www.HAMPTONBAY.com.
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Coffee ._.mc_m‘_u_.m.mmmmsaz Coffee Table Assembly

PLANNING ASSEMBLY .— Attaching the Legs to the Table Top
Before beginning the assembly of this product, make sure all parts are present. Compare parts with Package Contents and Hardware o Place the tabletop (K) upside down on a soft, clean and
included lists. If any part is missing or damaged, do not attempt to assemble product, and return it to the place of purchase. level surface.
: o Insertthe legs (L) into the table top (K), by
Installation requires two people. using M6 x 20 mm bolts (AA), small washers (DD), and hex wrench (GG).

HARDWARE INCLUDED o Fully tighten all the botts.

@ NOTE: Hardware not shown to actual size.

AR DD 66

s o

Part | Description s ) Quantity
A |Bott M6x 20 mm 16
DD | Small Washer 16
66 |HexWrench 1 "
aud N Completing the Assembly
PACKAGE CONTENTS

o Tum the table over.

o Tum the self-leveling feet clockwise or counterclockwise
K L to balance the table as needed.
o Now the table Is ready for use.

Part |Description - i Quantity
K |TableLeg 1
L |[TableLeg 4
3 HAMPTONBAY.COM 4

Please contact 1-855-HD-HAMPTON for further assistance
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PLANNING INSTALLATION

Before beginning the assembly of this product, make sure all parts are present. Compare parts with Package Contents and Hardware
included lists. If any part is missing or damaged, do not attempt to assemble product, and retum it to the place of purchase.

Installation requires two people.
HARDWARE INCLUDED

g zoﬁgigegg

AA BB cC DD EE
FF GG HH | &
Parl |Description . - ‘i | ‘Quantity
AA | BoltM6x20 mm 16
BB |BoltM6x35mm 8
CC |BoltM8x35mm 8
DD | Small Washer 2%
EE - | Larger Washer 8
FF | Screw Nut-M6 8
GG | HexWrench 1
HH | Wrench 1
I Larger Hex Wrench 1 _
5 HAMPTONBAY.COM

Please contact 1-855-HD-HAMPTON for further assistance.

Chair Pre-assembly (continued)

PACKAGE CONTENTS

A

Description

Quantity

Right Leg

LeftLeg

Connecting Tube

Seat

Back

Seat Cushion

—|=—mMO|N| | >

Back Cushion

NINININSIN
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Chair Assembly

.— Attaching the Chair Legs

o Place the right leg (A), left leg (B), and connecting
tube (C) on a soft, clean and level surface.

o Attach the connecting tube (C) to the right leg (A) and left leg
(B) using M6 x 20 mm bolts (AA), small washers (DD),
and hex wrench (GG).

o Do not overtighten the bolts.

N Attaching the Chair Seat and Back

o Place the chalr seat (D) and back (E) on a soft, clean and
level surface.

o Attach the back (E) to the seat (D), by using hex wrench

(G6), M6 x 35 mm bolts (BB), small washers (DD), screw
nut-M6 (FF), and wrench (HH).

HAMPTONBAY.COM
Please contact 1-855-HD-HAMPTON for further assistance.

Chair Assembly (continued)

“w Attaching the Legs

o Insert the finished chalr seat and back from step 2 into the leg
frames from step 1.

o Attach the Back (E) and Seat (D) to the Legs (A &B),
by using M8 x 35 mm bolts (CC), Larger Washers (EE),
and Larger Hex Wrench (Il).

o Fully tighten all the bolts on this chair

h Placing the Cushions

o Place the Seat Cushlon () and Back Cushion (J) on the Chair
Seat (D) and Chalr Back (E).

o The chalr Is now ready for use.
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Loveseat _uqm.m,mmmBUE

Loveseat Pre-assembly (continued)

PLANNING INSTALLATION

Before beginning the assembly of this product, make sure all parts are present. Compare parts with Package Contents and Hardware
included list. If any part is missing or damaged, do not attempt to assemble product, and retum it to the place or purchase.

Installation requires two people.
HARDWARE INCLUDED

@ NOTE: Hardware not shown to actual size.

A BB

PO L
®

CC DD EE

@ @ S

©

HH Il

=

PACKAGE CONTENTS

A

Description

Quantity

Right Leg

Left Leg

Support Tube

Seat

Back

Seat Cushion

| —| x| M| | >

Back Cushion

P[P | et |t || =t | =

Part | Description Quantity
M Bolt M6 x 20 mm 8
BB Bolt M6 x 35 mm 5
CC [BoltM8x35mm 4
DD | Small Washer 13

EE | Larger Washer 4

FF | Screw Nut-M6 5

GG | HexWrench 1
HH | Wrench 1

Il Larger Hex Wrench 1

9 HAMPTONBAY.COM

Please contact 1-855-HD-HAMPTON for further assistance.
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Loveseat Assembly (continued)

Loveseat Assembly

w Attaching the Legs

o Insert the finsihed loveset seat and back from step 2 into the lag

.— Attaching the Loveseat Legs

o Place the right leg (A), left leg (B), and support tube ooy oo
(F) on a soft, clean and level surface. .
B]
o Attach the support tube (F) to the chair right leg (&) and left leg (B) g nﬁ%:q_mwwnﬂﬁnnw_ﬂ % ”ﬁMq_mw _ﬁ m m.a
by using M6 x 20 mm bolts (AR), small washer (DD), and hex wrench (GG) and _m_.wm« hex wrench (1) _ _
o Do not overtighten the bolts.
O I-gerne o o Fully tighten all the bolts on this loveseat.

N Attaching the Loveseat Seat and Back h Placing the Cushion
o Place the seat cushion (f) and back cushion (J) on the

o Place the loveseat seat (G) and back (H) on a soft, clean
and level surface. loveseat seat (G) and loveseat back (H).
o The loveseat is now ready for use.

o Attach the back (H) to the seat (G), by using hex wrench
(GB), M6 x 35 mm bolts (BB), small washers (DD), screw nut-M6 (FF),

and wrench (HH).

12

1" HAMPTONBAY.COM
Please contact 1-855-HD-HAMPTON for further assistance.
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Maintenance

a

When cleaning the cushions, use a mild soap and water mixture (DO NOT USE BLEACH) and gentiy rub the surface of the fabric and rinse with
water. Allow time for cushions to dry before use. Always cover your cushlons with waterproof covers when you are not using it to prolong the

life of the cushions.

Ezmﬁamrmom:u_:wcoaﬁ:as.nzasgoaa:._sc_,mEE_ samﬁ_aa S_Emszmic:ma_an:w_:uFCw_SS%as;_uaaa w..___.
furniture from all-weather elements and prolong the life of the wood fumiture. Do not use plastic covers to protect your fumiturr as thi
may cause mold to grow on your furniture.

NOTICE: ONLY use the below Care and Malntenance section for outdoor furniture Use and Care Guides.

Care and Cleaning

Follow these care and maintenance instructions to ensure your outdoor fumiture lasts for years to come.

FRAME CARE

a

o

o

Use mild soap and warm water to clean the frames.

Rinse with clean water and dry thoroughly. Be sure to drain any water accumulated inside the frames. To thoroughly drain frames,
remove footcaps and tilt frames, if necassary, to remove all water. Water allowed to accumulate inside the frames and then exposed to
sub-freezing temperatures can cause damage to frame tubing. Such damage caused by conditions other than normal Is not covered
under warranty.

Any rust spots should be lightly sanded and treated with rust inhibitor and followed with an application of touch-up paint (not
included).

CUSHION GARE

Dust fabric weekly and remove dirt before it becomes embedded.

For cleaning, use a mild cleaner with warm water. Rinse thoroughly. Fiip cushions on their sides with the zipper facing down and
unzipped to ensure that all water drains.

Avoid standing water on the surface of cushions.
Cushions should be stored in a dry place if possible.

13 HAMPTONBAY.COM
Please contact 1-855-HD-HAMPTON for further assistance.
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